, PARTS BOOK

-'-”HM 380/ B

NRIC HIEH D= 22

==EI’“/I:I}QEI S NEJ| -

High Speed, Cylinder Bed, 1 Needle =
- Unison -Feed:-Lock Stitch-M/C-W/Binder

@mb’tan

PME-050930 SUNSTAR MACHINERY CO., LTD

—--..---7,—-_-4-'.,_ .



TN M I ANADPDD

CONTENTS
= I\

Machine Body & Thread Tension Adjusting Mechanism
QEF DI AIZEFZ] TZL T veeveeverrerremreaneaseeeeeetensetesensenseasessesseeseaseeseeseeseeneeneeneensensensensan

Upper Shaft & Needle Bar & Upright Shaft & Lower Shaft Mechanism
AMZE/HISOH L QE/GIE B oo

Presser Bar & Upper Feed & Knee Lifting Mechanism
SEN/AMTOIE D SEREL T veerereeerrreeerinieinrteeiieeenreeerteseree st et e st e e e snnee

Lower Feed Mechanism
BF THOIES EH e oeovveeeeeiiiie ettt

Lubrication

2SR D[ eveverererereetr ettt ettt

Accessories
OHMIMZ] T - vevvemeemeemmemenmennestesteet et et et ettt et e e et e sae st e st e saeea e e b e ebeeseeseeneeneeneennennennennen

SunLhtar

NOTE : Parts are Subject to Change in Design Without Prior Notice




Machine Body & Thread Tension Adjusting Mechanism
oI N &% TE I

>
«

9
I
I
I
I
|

L e

J.“‘ e

as A4
- j °
e e
A-37 ;
SuniStar |
|
]
|
!
: - i
A-14 /¥pa19
A-13
—
A-46 S
T AT A A-40 . aEitn
! = A : ' | i
A45 1] - A-56  A-56
| . \_ \ /
i A-61 nco A5
L 431 AA-44 — X - -
AL A4 .
A-41 A d
&
A-54
4 A-59 B=

A-53 A-51 IIA-48 A-GS' ' ' '

Vooas0 '’ A-47
A-62

wf 31}




SunLhtar

Parts No. Note Name of Parts = o Qty Asile:,nbly
A-1 01-002A-380A Arm ok 1
A-2 01-003A-380A Cylinderical Bed W= 1
A-3 01-004A-330A Base W o] 2~ 1
A-4 01-011A-3800 Face Plate 3 1
A-5 SC-0365-4118 Screw (9/64” n=40) E2o] JH] A2 AH9/64” n=40) 1
A-6 01-030C-3800 Lock Pin For Face Plate Hy -9 1
A7 01-024A-3300 Arm Thread Guide (A) QFAI g (A) 1
A-8 SC-0120-1230 Screw (9/64” n=40) 2 g ZIpARH9/64” n=40) 1
A-9 01-025A-3800 Arm Thread Guide (B) A (B) 1
A-10 SC-0120-1230 Screw (9/64” n=40) 2 G =IPRJAH9/64” n=40) 1
A-11 01-026A-3300 Arm Thread Guide (C) A (C) 1
A-12 SC-0120-1230 Screw (9/64” n=40) 2 F Z7PRIAHY/64” n=40) 1
A-13 01-027A-3300 Arm Thread Guide (D) SFAM (D) 1
A-14 SC-0120-1230 Screw (9/64” n=40) 2 A =FPRJAH9/64” n=40) 1
A-15 40-001A-3800 Thread Tension Adjusting Equipment Assy | A %A AF=x 1Set
A-15-1 40-101A-3800 Lower Plate For A-15 Az A= Bx 1
A-15-2 40-104A-3800 Thread Tension Release Plate Az AA] Zo| Tt 1
A-15-3 40-103S-3800 Set Screw For A-15-2 RES: FRIERR: 2
A-15-4 40-102A-3800 Spring For A-15-2 Az A= A=z 1
A-15-5 40-111G-3800 Thread Take-Up Lever Spring w57 2] (KM-380) 1
A-15-6 40-105A-3800 Guide For A-15-5 Al _7-:3—; B 1
A-15-7 40-106A-3800 Stopper Screw A-15-6 Az Wb it 1
A-158 | 40-111A-3800 Thread Adjusting Equipment Shaft | A=A AX] =(d]) 1 A-15
A-15-9 40-108A-3800 Nut For A-15-8 AZzA A= 2AUE 1 Ass'y
A-15-1 40-109A-3300 Disc For Thread Guide AzA A 2
A-15-1 40-110A-3800 Pushing Plate For A-15-10 Az Az vy 1
A-15-1 40-107A-3800 Adjusting Shaft For Thread Tension | A% AA] &(4) 1
A-15-1 40-333G-3800 Adjusting Spring For Thread Tension S A= 2 (KM-380) 1
A-15-1 40-108A-3300 Nut For A-15-12 AxA A= zHUE 1
A-15-15 | 40-112A-3800 Stopper Pin For A-15-10 AzA 3AAQ) 1
A-15-1 40-113A-3800 Pin For A-15-1 AZA J_Zvjd(z) 1
A-16 SC-0175-1230 Screw (11/64” n=40) AR 717PpAF11/64” n=40) 1
A-17 SC-0352-7400 Screw (3/16” n=28) I ESAFTALG/16” n=2) 1
A-18 01-019C-7400 Stopper For A-15-15 Az A ~AEH 1
A-19 SC-0502-2302 Screw (9/64” n=40) PE 1@»& TAAHH) (/64 n=40) 1
A-20 01-127A-1230 Three Hole Thread Guide Eyelet Al Alde| (%) 1
A-20-1 01-015A-1230 Three Hole Thread Guide Eyelet AT AZe 1
A-21 01-027C-1230 Nut For A-20 AT Al o] JE 1
A-22 01-019A-3800 Cover For Take-Up Lever Al 7] 79 1
A-23 SC-0179-3710 Screw (11/64” n=40) S5 FAH11/64” n=40) 2
A-24 01-017A-3800 Oil Tank Cover For Thread Take-Up Lever | Al 7] & ®1= AY 1
A-25 01-007R-8130 Oil Tank Plug For Thread Take-Up Lever 1% v}7 (Hole) 1
A-26 01-018M-3800 Oil Tank Packing For Thread Take-Up Lever | A 7] G5 &= 3)7) 1
A-27 44-008M-3800 Oil Tank Felt For Thread Take-Up Lever AR 7] F§ AE 1
A28 SC-0175-1230 Screw (11/64” n=40) A 7] 7PAR11/64” n=40) 3
A-29 01-016A-3800 Top Cover =7 1
A-30 SC-0498-3710 Screw (11/64” n=40) 7tapxke] FAH11/64” n=40) 2
A-31 01-116A-2350 Upper Thread Guide Pin A 1
A-32 01-027C-1230 Set Screw For A-31 M Ade] YE 1
A-33 01-012A-3800 Rear Cover = =7 1
A-34 SC-0365-3710 Screw (3/16" n=32) wgt2wsbepabEh (316" n=32) | 2
A-35 01-007 A-3800 Lower Shaft Cover s=AH] 1
A-36 SC-0365-3710 Screw (9/64” n=40) waZm 7 ALGEh (964 n=40) | 2
A-37 01-010M-2350 Brand Mark Az wk=E(8kE) 1
A-38 01-029A-380A A Model Mark ] 1
A-39 01-029M-380B B Model Mark Eﬁgﬂ}? 1
A-40 01-013A-380A A Bed Cover Ass'y = A (%) 1
A-41 SC-0505-3710 A Screw (9/64” n=40) ‘:"ii—’;l‘*——,“:q7]'ﬁ}‘/]'7\]' A (964 n=40) | 1
A-42 01-022A-380A A Base For A—45 a1 1
A-43 SC-0309-3800 A Screw (9/64” n=40) R 5‘\/]—/\}A (964" n=40) [ 2
A-44 SC-0309-3800 A Screw (9/64” n=40) HA He] BE(9/64° n=40) 2
A-45 01-020A-380A A Needle Plate vk 1
A-46 SC-0189-330A A Screw (11/64” n=40) a]»—AZ;Q»}A} 11/64” n=40) 2
A-47 01-013A-380B B Bed Cover Ass'y W =AH(X) 1
A-48 20-002A-380B B Binder Supporting Screw shif %] BE 2
A-49 20-002C-380B B Binder Supporting Screw Nut shif A U E 2
A-50 01-022A-330B B Base For A-52 vk vk 1
A-51 SC-0145-3300 B Screw (9/64” n=40) g v HUAL B9/ n=40) | 4
A-52 01-020A-380B B Needle Plate i 1
A-53 SC-0501-2302 B Screw (11/64” n=40) A3 7171 AR11/64” n=40) 2
A-54 01-015A-3800 Hook Cover 2 7y 1
A-55 01-034M-7400 Machine Number Plate W33 1
NOTE: A-56 01-035P-7400 Setting Pin For A-55 Ha3 7 2
A-57 01-015C-3400 0il Hole Plug For Main Shaft Bushing (Rear) | Ab% 332Xl F4 F9upl 1
A-58 01-008A-3300 Latch T3 3144 1
A=KM-380A A-59 43-004S-3400 Hinge Screw For A-58 2 293 chxt 1
B=KM-380B A-60 01-010C-3300 Washer For A-58 FH 31 9lA 1
A-61 SC-000412-00 Thumb Screw For A-58 TE 39X JH|EE 1
A—62 01-005A-380A Bed Hinge Ass'y BERRIES) 1
A-63 SC-0325-3800 Screw (M8 X 1.25) W] =31 2] FFAF(MS X 1.25) 8




Upper Shaft & Needle Bar & Upright
Shaft & Lower Shaft Mechanism
SE/HEED % U=/01E A

B-67




SunLhtar

NOTE:

A=KM-380A
B=KM-380B

Ref. No. Parts No. Note Name of Parts = | Q' ty Asﬁgl_ bly
B-1 02-101A-3800 Main Shaft AF & 1
B-2 02-104A-3800 Front Bushing For B-1 Ab&= ok LA 1
B-3 02-009M-7400 Oil Felt For B-2 Az ok 2A dE 1
B-4 02-105A-3800 Center Bushing For B-1 Ab& 2 A 1
B-5 02-009M-7400 Oil Felt For B-4 Az ok 2A dE 1
B-6 SC-0507-1230 Screw (15/64" n=28) A Z2A) AV AH(15/64" n=28) 2
B-7 02-121A-1230 Main Shaft Collar Az 7)et 1
B-8 SC-A129-4515 Screw (1/4” n=40) FEo] HEAH1/4" n=40) 2
B-9 02-211A-1230 Main Shaft Gear A} Z7) o] (SA}) 1
B-10 SC-A129-4515 Screw (1/4” n=40) FEo] HEAH1/4" n=40) 2
B-11 02-106A-3800 Rear Bushing For B-1 Ab& & A 1
B-12 44-006M-3800 Oil Felt For B-11 AE F 2 F5 4= 1
B-13 02-006A-3400 Pulley Zg 1
B-14 SC-0150-2500 Screw (15/64" n=28) E32| 1A AH15/64" n=28) 2
B-15 SC-0188-1230 Screw (5/16” n=24) Z 2 Z A (5/16" n=24) 1
B-16 02-102A-3800 Counterweight 2] =70 1
B-17 SC-0535-3710 Screw (9/32" n=28) RGN (9/32" n=28) 1
B-18 SC-0148-2302 Screw (9/32" n=28) A YUAHB) (9/32" n=28) 1
B-19 SC-A129-4515 Screw (1/4” n=40) FEo] HEUAH1/4" n=40) 1
B-20 SC-0504-1230 Screw (1/4” n=40) A 712 1AFAH1/4 n=40) 1
B-21 04-005A-3800 Shaft For B-23 s =93 &= 1
B-22 44-0000-1230 0il Wick A 1
B-23 04-008A-5607 Crank For B-32 s =A== 1
B-24 02-103A-7400 Holder For B-25 A7) #bo] 1
B-25 08-101A-3800 Thread Take-Up Lever A=) 7] 1
B-26 PN-000184-00 Hinge Pin For B-25 Al 7] g x)A 1
B-27 44-0000-1230 0il Wick A 1
B-28 SC-0507-1230 Screw (15/64" n=28) A Z2 ) AV AH(15/64" n=28) 1
B-29 04-103A-3800 Needle Bar Holder vl #ho) 1
B-30 44-0000-1230 0il Wick A 2
B-31 SC-0158-3710 Screw (9/64” n=40) HAFAH9/64” n=40) 1
B-32 04-101A-3800 Needle Bar vl =) 1
B-33 04-002A-3800 Thread Guide For B-32 vl Al 1
B-34 SC-A131-4522 Screw (1/8" n=44) FHo] Wzt Z-eaH1/8 n=44) 1
B-35 Needle vl 1
B-36 15-029A-3800 Needle Bar Frame vl 3 1
B-37 15-030P-3800 Hinge Pin For B-36 vl =g 9 3|9 1
B-38 44-0000-1230 0il Wick A 1
B-39 SC-0507-1230 Screw (15/64" n=28) A Z2A) AV AH(15/64" n=28) 1
B-40 15-031A-3800 Guide For B-36 st 89 gk 1
B-41 SC-0180-3800 Screw (11/64” n=40) vt 349 ALY n=40) | 1
B-42 15-128A-3800 Block For B-36 vt Y 29 1
B-43 15-027A-3800 Shaft For B-42 vt Y 29 & 1




Upper Shaft & Needle Bar & Upright
Shaft & Lower Shaft Mechanism
SE/HEED % U=/01E A

B-67




SunLhtar

NOTE:

A=KM-380A
B=KM-380B

Ref. No. Parts No. Note Name of Parts = | Q' ty Asﬁgl_ bly
B-44 SN-0115-7400 Nut (3/16" n=32) 93] Y E(3/16" n=32) 1
B-45 15-025A-3800 Driving Shaft Crank (Front) 2E= FHA(A) 1
B-46 15-026P-3800 Fixed Pin For B-45 2EE FHF(H) A 1
B-47 15-124A-3800 Needle Bar Frame Driving Shaft vl 93 o 5= 1
B-48 15-123A-3800 Driving Shaft Crank (Rear) LEE FIAF(Z 1
B-49 SC-0500-7400 Screw (15/64" n=28) EZAFYAH(15/64" n=28) 1
B-50 06-020S-3800 Stud For B-52 gy =3 AAh}A} 1
B-51 06-003C-7400 E-Ring For B-50 go|= 247] YA EY($7) 1
B-52 15-122A-3800 Driving Shaft Connecting Rod LEE JdHAZ= 1
B-53 44-001A-3800 Gear Case Ass'y 7o) Ao)A(Z) 1
B-54 03-013R-3710 Oil Seal (B) 2 d4(B) 1
B-55 SC-0528-1230 Screw (9/64” n=40) FHPIAHS) (9/64" n=40) 2
B-56 03-011A-3800 Upright Shaft Qe 1
B-57 02-212A-1230 Upright Shaft Upper Gear &= A7) (FAH) 1
B-58 SC-A129-4515 Screw (1/4” n=40) Bo] WEAl(1/4” n=40) 2
B-59 03-102A-3800 Upper Bushing For B-56 9l AFRA] 1
B-60 SC-0507-1230 Screw (15/64" n=28) A Z2A) AV AH(15/64" n=28) 1
B-61 03-103A-3800 Lower Bushing For B-56 9l 3RAl 1
B-62 SC-0507-1230 Screw (15/64" n=28) A Z2A) AV AH(15/64" n=28) 1
B-63 02-213A-1230 Upright Shaft Lower Gear dZ 3}7)1(FAh) 1
B-64 SC-A129-4515 Screw (1/4” n=40) FEo] HEAH1/4" n=40) 2
B-65 07-001A-380A A Lower Shaft &} 1
B-66 07-101A-380B B Lower Shaft 3} 1
B-67 07-003A-380B B Collar For B-66 3= 7)g) 1
B-68 SC-0111-380B B Screw (9/64” n=40) ] o] T HLPAH9/64” n=40) 2
B-69 02-214A-1230 Lower Shift Gear 3l S7] o] (FAh) 1
B-70 SC-A129-4515 Screw (1/4” n=40) FEo] HEAH1/4" n=40) 1
B-71 07-003A-3800 Rear Bushing For B-65 5l Sl 5Al 1
B-72 44-007M-3800 Oil Felt For B-71 3% URA FH A= 1
B-73 SC-0507-1230 Screw (15/64" n=28) A Z2A) AV AH(15/64" n=28) 1
B-74 07-002A-380A Front Bushing For B-65 5l oryAl 1
B-74-1 | 07-002A-380B Front Bushing For B-65 5l oryAl 1
B-75 44-007M-3800 Oil Felt For B-65 515 ARA F4 A= 1
B-76 06-140A-3800 A Holder(A) For B-77 Asl = 7 zho|(A) 1
B-77 06-039A-3800 A Feed Driving Cam 5l 7 1
B-78 06-141A-3800 A Holder(B) For B-77 Apsl 2= 7 zho|(B) 1
B-79 06-042A-3800 A Cover For B-78 Asl = 7 zhe)(C) 1
B-80 06-043C-3800 A Stopper Pin For B-78 st %5 7 o] AEFH(4x0) | 2
B-81 SC-0335-3800 A Screw (3/16” n=32) Aal8-EAA oL AH(3/16” n=32) | 2
B-82 07-004A-3800 Rotary Hook Ass'y 7}a} 1
B-83 07-105A-2700 Bobbin R 1
B-84 07-005A-3800 Bobbin Case Bl Aol A 1




Presser Bar & Upper Feed & Knee Lifting Mechanism

FEO/YLOIE X PELE

=

T e

o1 o

(@]
&
(@]
(@]
on  Te
o
_°

C-36 C-35
QO C

uQ
o)
)

C-21

C-220
c-19

C-20

il

C-55 C-57

C-5

(@)
4

anv"vAvAvAvAvAvA"vvﬂv"Avnvnv’e 3

C-13“ C-14
-

c-18 c-2 c-
C-ﬂ‘s‘r - j .
o

C-1T

C-3 C-69

J =

C-59 C-60
@

C-620

C-61

C-66

C-67

C-70




SunLhtar

NOTE:

A=KM-380A
B=KM-380B

Ref. No. Parts No. Note Name of Parts = | Q' ty As;e;n bly
C-1 05-302A-3800 Presser Bar 5 1
C-2 05-101A-380A A Sub Presser Foot 2k 1
C-3 05-101A-380B B Sub Presser Foot RSN 1
C-4 SC-0315-2302 Screw (9/64” n=40) =2 UAF(9/64” n=40) | 1
C-5 SC-0367-3400 Screw (9/16” n=20) e =AU A1(9/16” n=20) 1
C-6 SN-0100-3400 Nut (9/16" n=20) oF 2 AV E(9/16” n=20) 1
c-7 05-004A-3800 Presser Regulation Spring gz A~z 1
C-8 05-102A-3800 Presser Bar Bracket =29 vail 1
C-9 05-0053-1230 Presser Bar Guide Bracket =2 o] LpAF 1
C-10 05-005S-7400 Hold Stud For C-8 =1 L&a]7] iy} 1
C-11 40-004G-3800 Return Spring For C-12 ALF7] ge 2= 1
C-12 40-002A-3800 Thread Tension Release Ass'y A=ZF7](%) 1
C-13 05-109A-3800 Bushing For C-1 2 BA 1
C-14 SC-0509-1230 Screw (15/64” n=28) 1) o] = A AH15/64" n=28) 1
C-15 15-115A-3800 Upper Feed Presser Bar Abd] ol = xFuk 1
C-16 15-033A-380A A Upper Feed Presser Foot Ag) o)l = x2Hb 1
C-17 15-033A-380B B Upper Feed Presser Foot Abg) o)l = x 2HE 1
C-18 SC-0128-7400 Screw (11/64" n=40) Al 271} AH11/64" n=40) 1
C-19 15-018A-3800 Pressure Adjusting Pole Ass'y At o)l = pFHE gl B 1
C-20 15-019G-3800 Pressure Spring For C-16 Aijole w2k gk AsE) 1
C-21 SC-0343-3800 Screw (15/64" n=28) Aoz w2kl 2AUAK15/64 n=2%) 1
C-22 SN-0105-3400 Nut (15/64" n=28) 59¢% Fucth W E(15/64 n=2) 1
C-23 15-114A-3800 Driving Link For C-16 P REEROE] 1
C-24 15-117A-3800 Guide Block For C-15 Al o]z - =2uk ohy B 1
Cc-25 15-123A-5607 Guide Plate For C-15 2k g (K 2555) 1
C-26 01-017W-1600 Washer For C-27 P D] 2
Cc-27 SC-0174-1230 Screw (11/64" n=40) Zhapake] I AH11/64" n=40) 2
C-28 05-006A-3800 Guide For C-34 e il 1
C-29 05-008C-3800 Roller Guide Frame 227 i =49 1
C-30 01-023C-3710 Washer For C-29 214 (85) 2
C-31 SC-0307-1230 Screw (3/16” n=32) Uk 3@ aguaH3/16" n=32) 4
C-32 05-003A-3800 Roller Shaft For C-8 =2 vzl 2o = 1
C-33 05-004P-3800 Fixed Pin For Roller Shaft e 1
C-34 15-112A-3800 Connecting Link For C-16 Aol x2H gAY = 1
C-35 06-020C-7400 E-Ring ($6) E3($6) 1
C-36 05-005A-3800 Roller For C-8 =9 v 289 1
C-37 15-013A-3800 Shaft For C-34 Aglo|e x4 Y% 1
C-38 SN-0101-1600 Nut (11/64” n=40) 2zZYA o] 2UAR]E(11/64" n=40) 1
C-39 15-110A-3800 Upper Feed Connecting Link A)eol= |78 = 1
C-40 15-011S-3800 Stud For C-39 Aoz dAYIE JA} 1
C-41 SN-0116-3400 Nut (1/4” n=40) $3E52d FUEU/M n=40) 1
C-42 GP-010500-00 Upper Feed Driving Shaft Al == 1
C-43 15-109A-3800 Bushing For C-42 A3l S A 2
C-44 15-203A-3800 Upper Feed Lifting Adjusting Crank | A8} &% F= = 1
C-45 SC-0140-5607 Screw (1/4” n=24) AateE AR AHIGAH1/4 n=24) 1
C-46 15-007 A-5607 Upper Feed Lifting Adjusting Shaft | A8} % 4= 1
C-47 15-206A-3800 Bushing For B-46 As 5 =A% 1A 1
C-48 11-009A-5607 Washing For C-46 A3l &= =AE g 1
C-49 SN-0116-3400 Nut (3/16” n=32) 9 T E(3/16" n=32) 1
C-50 15-202A-3800 Rod For C-53 Asl % W £ 1
C-51 44-023M-3400 0il Felt For C-50 A E A FE FH ¥ 1
C-52 44-015C-3400 Oil Felt Holder For C-51 A% 7 2= A5k 1
C-53 15-101A-3800 Upper Feed Lifting Eccentric Cam Alale-= A 1
C-54 SC-A129-4515 Screw (1/4” n=40) ¥ HEJAH(1/4" n=40) 2
C-55 05-006A-7400 Presser Bar Lifter 29 287 1
C-56 05-009P-3800 Hinge Pin For C-55 F=q 2a)7] A=A 1
C-57 43-101A-3800 Knee Lifting Lever 72 &9 949 1
C-58 43-0015-3400 Hinge Screw For C-57 T2 23 4y A} 1
C-59 43-003A-3400 Connection Holder T2 2B zlo) 1
C-60 43-004S-3400 Hinge Screw For C-59 T2 oYX thlil 1
C-61 43-004A-3800 Knee Lifting Lod T2 o7y 1
C-62 SN-0119-1230 Nut (3/16” n=28) Aol $528 JAEGA6 n=2) | 1
C-63 05-021A-7400 Collar For C-61 Lz e® yla} 1
C-64 SC-0128-7400 Screw (11/64" n=40) Ql27}beb2 Y AH11/64" n=40) 1
C-65 43-003G-3800 Spring For C-57 e o9 Yo Az 1
C-66 01-023C-3710 Washer For C-65 A ($5) 1
C-67 40-003C-3800 Shaft For C-12 ARF7 & 1
C-68 15-026W-3400 Washer Al zA= 914 1
C-69 05-002C-380A Safety Guard otA slo]l= 1
C-70 05-002C-380B Safety Guard QFA 7lol= 1




Lower Feed Mechanism
Of Ljo|E &

D-47

=D-45
e D-44

D-63

D53 p.sg D-62D61 D64
D-42 D-49 D:48 D-54D-57 .o -
o= = (] == O =
s &= D652 D-60
Nt/ D-65 D-66
D-51 \0/
D-662 D'i'73
D-70 D71 e D74
D-74f= = , -
p7s | ) p-es
[ D-72
D-69 .
D-780;79
D-76 1
D-77@
Q
T D-28
)D-27
D-11 D-12 g
D-17
s © ¥ =
v T D-14 D25 D-26
DASumEID T o _ A
D-165 I D21 D24D22 D23
D-19 inEEE00 "% D9 w D-10 ? )
D-158D-13% @ o=t e
D-8 u D-29
- D-32 _
sfd | 5% WEP O
9 D-34%. 8 D-39 8
00-4 D-78 D-334
> — D-1
I%' == e
D-3
D-2
= —




SunLhtar

Ref. No. Parts No. Note Name of Parts = | Q' ty AS:‘T bly
D-1 06-116A-380A A Feed Locker Shaft =] o 1
D-2 06-116A-380B B Feed Locker Shaft T B el 1
D3 06-018A-3800 Collar For D-1 S PR 1
D4 SC-0104-5607 Screw (11/64” n=40) El—q—gﬂlloﬁl"‘”iﬂ\%*}(ll/(w n=40) 2
D-5 SC-0200-3800 Screw (11/64” n=40) ) T AL11/64” n=40) 1
D-6 06-021A-3800 Feed Bar Crank B wrbx ZE e 1
D-7 SC-0201-1230 Screw (5/16" n=24) %%712“‘01 ML}A} 5/16" n=24) 1
D-8 06-045A-3800 A Feed Bar Crank Block B vz a3 28 1
D-9 06-032A-330A A Feed Bar Slide Block(A) = {1; SR 1
D-10 06-032A-330B B Feed Bar Slide Block(B) £ wi n 1
D-11 06-031A-330A A Block Stud For D-14 T wg ae = 1
D-12 06-031A-330B B Block Stud For D-14 T w3l o Es 1
D-13 06-033M-3800 A E-Ring For D-11 —‘;Ll H‘;ﬁ EEE ;%(M) 1
D-14 06-023A-3300 Feed Bar oy onE 1
D-15 06-034C-3800 A Stopper For D-14 T W AET] 1
D-16 06-036 W-3800 A Feed Dog Adjusting Washer Eﬂf 3—‘;: B 1
D-17 06-035C-3300 A Nut For D-15 T ws igiﬂ yE 1
D-18 06-037A-330A A Feed Dog = 1
D-19 06-037A-330B B Feed Dog = 1
D-20 SC-0138-3300 Screw (1/8” n=44) %j—u FAH1/8” n=44) 2
D-21 06-024A-3800 Hinge Stud For D-14 T w4 3l 5] %] = 1
D-22 06-0255-3800 A Screw For D-21 T w3l 3w z]? AE 2
D-23 SC-0179-3710 B Screw (11/64” n=40) 3 T %E}A}(n/m n 40) 2
D-24 06-026G-3800 A Tension Spring For D-21 Ey ‘:"7“ 322 g Axg 2
D-25 01-014G-380A A Spring For Bed Cover ;1 A= C}U&L /\g ‘j‘:]‘_ i 1
D26 | 01-014G-380B B Spring For Bed Cover W= Av] ~xe 1
D-27 06-027W-3800 Washer For D21 %ﬁ HEX ;;%o 214 1
D-28 SC-0198-3800 Screw (9/64” n=40) E a3 R ]%&p‘i TAIRHY/64 n=40) 1
D-29 06-029G-3800 A Feed Bar Bat Spring ] o | A%O Az 1
D-30 SC-0138-3800 A Screw (1/8” n=44) TOFTA1/8 nodd) 2
D-31 06-030A-3800 A Support Stud For D-29 EL] Hn‘?"dj)r AxE A& 1
D-32 15-121A-3800 Needle Bar Frame Driving Crank ;]-—‘g—\;ﬂt ;;‘.ﬂo] o= -q'a“j 1
D-33 SC-0122-1230 Screw (15/64” n=28) Ex,]ul—il_%j'_‘;*;:}(g/& n=28)| 1
D-34 SC-0330-7400 Screw (15/64” n=28) o T‘faaw 5 FUAH(15/64" n=28) 1
D-35 06-020S-3800 Stud For D-32 %5 \gqf;ala a7 \:h/}i} 1
D-36 06-003C=7400 E-Ring For D-3 Solt 287 a4 B3($7) | 1
D-37 06-119A-3300 Crank For D-1 39 ivﬂ ;ﬂ ER 1
D-38 SC-0122-1230 Screw (15/64” n=28) %—qﬂgﬂ%ﬁﬁ A15/64" n=28) | 1
D-39 SC-0330-7400 Screw (15/64” n=28) EREL] ‘fa EE FHUAH15/64" n=28) 1
D-40 06-020S-3800 Stud For D-37 ESEEETECER h/}i} 1
D-41 06-003C-7400 E-Ring For D-40 Sol= 247] A7 E($7) | 1
D-42 06-102A-3800 Y-Rod PO 1 1
D-43 06-102A-3400 Connecting Ring For D-42 2}o ﬁ; GEE 1
D-44 44-018M-3400 Oil Felt For D-43 dolsc alae] o B 1
— — - N— V206 W\ e—
D-45 44-015C-3400 Oil Felt Holder For D-44 Aehe-E A Z= §Al5be] 1
D-46 | 06-101A-3800 Feed Cam Sel= A 1
D-47 SC-0509-1230 Screw (15/64” n=28 S =W TATA " n=
D-48 06-107A-3800 Feed Link : 1]]?] UEL?fi —— ?
D-49 06-009S-3800 Connecting Stud For D-48 o] O]—‘; E; = JAb 1
D-50 SN-0107-1230 Nut (9/32” n=28) »],_%;MC?;L}AM 0% n=%)| 1
D-51 06-008S-3800 Connecting Stud For D-50 3]o]= 5 Lf‘]_ AA= \—};]- 1
D-52 SN-0107-1230 Nut (9/32” n=28) ic;zv ER {f E(9/3 n=
= | =247 AAHAME(9/32 n=28) | 1

D-53 06-003A-3800 Feed Regulator o] = x4 7] (K1465) 1
D-54 06-005A-3300 Shaft For D-53 B O]E ZA7] = 1
D55 | 06-004A-3800 Attach Frame For D53 ol 247 57 549 1
D-56 SC-0500-7400 Screw (15/64” n=28) :T-_:i%%i (1_5/164711228) 1
D-57 SC-0534-4125 Screw (15/64” n=28) Fo] I ALUAH15/64 n=2) | 1
D-58 SC-0500-7400 Screw (15/64” n=28) uzﬂ& »}EA (15/64” n=28) 4
D-59 06-014A-3800 Feed Regulator Dial Shaft Tro °f‘ = 1
D60 | 06-010R-1230 O-Ring For D59 gl = o9 1
D-61 06-026P-1230 Feed Regulator Dial Pin Tro °:' Ll - 1
D-62 06-027G-1230 Feed Regulator Dial Spring clo] &t _/_‘:_E% 1
D-63 06-015C-3800 Length Control Dial Solal 54 AAF 1
D-64 SC-0193-1230 Screw (3/16" n=28) t}o o Z‘é—b]-*]-('%/lb” ;=zx) 1
D-65 16-014C-3710 Connecting Link For D-53 S ge%lhﬂ 1
D-66 16-015S-3710 Hinge Screw For D-65 G 2
D-67 06-111A-3800 Crank For D-58 ERIE] % EL 1
D-68 SC-0497-1230 Screw (3/16” n=28) %rﬁ;a“a(ﬂ)z Mfi(%_/m” n=2) 1
D69 | SC-0500-7400 Screw (15/64” n=28) T2 A (1568 n=28) | 1
D-70 06-112A-3300 Shaft For D72 o3 71 2—1 3 i 1
D-71 06-053W-1230 Corrugated Washer For D-70 Hu A 1

NOTE: D-72 06-050A-1230 Reverse Feed Control Lever o3z W 1
D-73 SC-0186-1230 Screw (3/16” n=32) ARGt AIAHE/16” n=32) 1
D-74 SC-0185-1230 Screw (3/16" n=32) -‘:1]5 = A

AKVL380A 74 C-0185-] _ FEAGALE/167 n=32) | 2
D-75 06-013G-3800 Spring For D-72 EREBESEE) 1

B=KM-380B D-76 06-040S-1600 Adjusting Screw For D-75 _’__l\__‘f‘__’—_% 740—]—% AL 1
D-77 SN-0101-1600 Nut (11/64” n=40) 2z 87 o] AR E(11/64” n=40) 2
D-78 06-139C-1600 Suspension Bracket ERIE RS ER 1
D-79 SC-0497-1230 Screw (3/16" n=28) Eo) 78 3(H) TAYAHE/16” n=2) 1




Lubrication
=S5 HA

E-28

E-29™

{ E-27

E-240~,

E-5 b=

E-5 tmm

=% E-5




SunLhtar

NOTE:

A=KM-380A
B=KM-380B

Ref. No. Parts No. Note Name of Parts = | Q' ty Asﬁgl_ bly
E-1 44-002A-3800 Oil Tank Ass'y 29 ¥3 () 1
E-2 44-013C-3800 Packing For E-1 29 €= 97) 1
E-3 44-003A-3800 Pushing Plate Ass'y 29 €93 53 (%) 1
E-4 44-012R-7400 Rubber Cap For Oil Tank F57 "l 1
E-5 SC-0179-3710 Screw (11/64” n=40) Sl Huab (11/64" n=40) 4
E-6 44-0000-1230 0il Wick 29 AR 1
E-7 44-012C-1230 0il Return Tube g7 dlolx 1
E-8 44-0000-1230 0il Wick 29 AR 1
E-9 44-012C-1230 0il Return Tube 35 o]z 1
E-10 44-011C-7400 0il Wick Holder For E-6, 8 SAdE 77 1
E-11 SC-0531-2302 Screw (9/64” n=40) Ep} A% 3L (&) (964 n=40) | 1
E-12 44-0000-1230 0il Wick 29 Al 1
E-13 44-012C-1230 0il Return Tube S e 4 1
E-14 44-004A-3800 Wick Holder For E-13 gk Askes A 2E fAlge] |1
E-15 44-0000-1230 0il Wick 29 Az 1
E-16 44-012C-1230 Oil Return Tube 3 Teol= 1
E-17 44-110A-3400 Wick Holder For E-16 Fel=g = §A1%}o] 1
E-18 SC-0365-3710 Screw (9/64” n=40) wazd b (3 (964 n=40) | 1
E-19 44-011C-7400 0Oil Wick Holder For E-12, 16 +AdE 39 1
E-20 SC-0531-2302 Screw (9/64” n=40) Egp} 3R TV (&) (964 n=40) | 1
E-21 44-0000-1230 0il Wick 29 AR 1
E-22 44-012C-1230 Oil Return Tube g5 dlo]l= 1
E-23 44-026G-7400 0il Wick Holder For E-22 PYEFo] Az 1
E-24 44-0000-1230 0il Wick 29 Al 1
E-25 44-124C~3400 Oil Wick Holder For E-24 glol 2= A3 AR el 1
E-26 SC-0531-2302 Screw (9/64" n=40) BRI 24 A (&) 964 n=40) | 1
E-27 44-0000-1230 0il Wick 2o Alx] 1
E-28 44-010A-3800 Oil Stopper Plate Hat fyst 1
E-29 SC-0531-2302 Screw (9/64" n=40) SRt 24 TR (&) (964 n=4) | 1
E-30 44-009A-3800 Oil Pipe For B-71 51% & 2A F4 Fo|Z (6x65) | 1




& =
85
w._
2
o=
C..A
< ol

ST
TR oY




SunLhtar

Ref. No. Parts No. Note Name of Parts = | Q' ty As;e;n bly
F-1 91-006C-2700 Head Cover aAAW () 1
F-2 91-001C-1230 Accessory Box A A ] B 1
F-3 91-011C-1230 Oiler &=} 1
F-4 91-005R-3800 Cushion Rubber (2) Ho|E A3 FAH ¢ 2
F-5 91-007 A-2302 Thread Stand Assy Alg| o] (%) 1
F-6 91-002C-1230 Driver (Large) =gloly () 1
F-7 91-003C-1230 Driver (Middle, Small) =zglol¥ (&, 4) 1
F-8 91-002C-3800 Spanner (910) 294 1
F-9 91-001C-3800 L-Wrench (4mm) @ =] (4mm) 1
F-10 07-105A-2700 Bobbin Bl 4
F-11 91-006C-3800 Spanner Bk Ax9 224 1
F-12 Nail p-8 5
F-13 Needle IR 1
F-14 41-101A-1230 Bobbin Winder Ass'y A7 7] (%) 1
F-15 SC-0143-3800 Screw (M6X 1.0) THE pABE (M6X10) 4
F-16 09-034W-7400 Washer For Locking Bolt k] o)A 4
F-17 SN-0102-3800 Nut (M6X1.0) TR gAY E (M6X10) 4
F-18 60-101A-3800 Belt Cover Ass'y WEAW () 1
F-19 SC-0120-1230 Screw (9/64” n=40) g FhlA} (9/64° n=40) | 3
F-20 SC-0543-2302 Screw (11/64” n=40) E7lelA TAVAL (11/64° n=40) 2
F-21 44-011A-3800 0il Pan 53 (=AE) 1
F-22 43-105A-3800 Knee Lifting Chain Ass'y TE2gdE () 1
F-23 91-007C-3800 A Cloth Guide Attachment Ass'y AF(Z) 1Set
F-23-1 91-112A-3800 A Cloth Guide AT 1
F-23-2 91-113A-3800 A Set Screw For F-23-1 A FAE 2
F-23-3 91-114A-3800 A Washer For F-23-2 A2 2
F-23-4 91-101A-3800 A Guide Roller AT =28 1
F-23-5 91-102A-3800 A Stud For F-23-4 AT 2 i} 1
F-23-6 91-105A-3800 A Attach Body For F-23-1 AT 2A v 1
F-23-7 91-103A-3800 A Stopper For F-23-6 A BA AE3 B 1 F-23
F-23-8 91-106A-3800 A Stopper Set Pin A&7 I 1 Ass'y
F-23-9 91-104A-3800 A Return Spring AT QA Az 1
F-23-10 | 91-107A-3800 A Adjusting Screw For F-23-1 Ax=ZE Aol Ak 1
F-23-11 | 91-108A-3800 A Spring For F-23-1 AT HE= Az 1
F-23-12 | 91-109A-3800 A Connecting Shaft For F-23 AT v = 1
F-23-13 | 91-110A-3800 A Adjusting Guide For F-23-1 A7 BEAH 1
F-23-14 | 91-115A-3800 A Adjusting Screw For F-23-1 A BEtAW b 1
F-24 SC-0500-7400 A Screw (15/64" n=28) ZFFAH15/64" n=28) 2
F-25 91-002W-7600 A Washer For F-24 AT AL 944 2
F-26 43-006A-3800 Knee Lifting Support Ass’y Feukx (x) 1
F-27 43-107C-3800 Knee Lifting Shaft neuky = 1
F-28 43-108C-3800 Bracket For F-24 29 vy 2
F-29 43-109C-3800 Knee Lifting Stopper T 2e3 AEy 1
F-30 SC-0181-1230 Screw (5/16” n=18) FeukAE 1A} (5/16° n=18) 1
F-31 43-113C-3800 Crank For F-29 o A4z FY= 1
F-32 43-112C-3800 Knee Lifting Chain Connection Loop | 223 % 9244 1 F-26
F-33 SC-0181-1230 Screw (5/16” n=18) Tz Z AUAL (5/16° n=18) 2 Assy
F-34 43-118C-3800 Connecting Crank For F-26 HeautxE AA44 FH= 1
F-35 SC-0181-1230 Screw (5/16” n=18) FeukE 7L (5/16° n=18) | 2
F-36 43-111C-3800 Knee Support Shaft rTeeyx 1
F-37 43-103C-3800 Holder Plate For F-36 nezulx y1mzte] 3 1
F-38 43-101R-3800 Knee Support Rubber Teukx g 1
F-39 43-105C-3800 Holder For F-35 meukx) 18ate] % & 1
F-40 43-1088-1230 Fixed Screw F-37 etz dAY T Huab 1
F-41 43-010G-3400 Knee Support Rubber Tension Spring e 3 g Az 1
F-42 91-002S-3400 Screw For F-25 Ealah 4
NOTE: F-43 20-004C-380B B Tape Guide Bl o] = gy 1
F-44 SC-0176-1230 B Screw (11/64” n=40) st&7le} TAVAL (11/64° n=40) 1
A=KM-380A F-45 20-001A-380B B Tape Stand Ass'y Hlo]Z ZLo] (%) 1Set
B=KM-380B F-46 91-001S-3400 B Screw For F-42 ERSWNI 3
F-47 91-008C-1230 Oiler EXEd) 1
F-48 60-201A-3800 Belt Cover Ass'y WEAW () 1Set






